Central NSW Shire Council

Risk-based Drinking Water Management System

Central River and Little Bore water supply systems

Version 4.0. Date 29" June 2012.



Central NSW Shire Council Drinking Water Management System

CONTENTS
CONTENTS. .. ituuiiiiitneeitirnesstireesssttresssstenssssstenssssssenssssssansssssssnsssssssnssssssensssssssnsssssssnsssssssnsssssssnsssssssnssssssnness 2
DOCUMENT INFORMATION....cccuiiitennriiirennssetienssssimsnsssssssnsssssssssssssssssssssenssssssanssssssassssssssnsssssssnsssssssnssssssans 4
EXECUTIVE SUIMIMARY ...cceuuiiiieneiiiienniiiienmsosimenssosiisnsssstssssssstssssssssssssssssesssssssenssssssassssssssnsssssssnsssssssnssssssans 5
PURPOSE OF THIS DOCUMENT etttttttetiisruuuttrreeeeeeeeesssssasnssssnreeseessssssssssssssssesseesesssssssssssssssseeseesesessssmssssssseeeeesesesennns 5
[...]
Version 4.0. 29" May 2012. Doc controller: Ops Mgr, ops.mgr@centralnsw.nsw.gov.au, 0401 345 335. Page 11 of 53.




Central NSW Shire Council Drinking Water Management System

3.2 ELEMENT 2 - ASSESSMENT OF THE DRINKING WATER SUPPLY SYSTEM

3.2.1 WATER SUPPLY SYSTEM ANALYSIS

ADWG Actions

* Assemble a team with appropriate knowledge and expertise.

* Construct a flow diagram of the water supply system from catchment to consumer.

* Assemble pertinent information and document key characteristics of the water supply to
be considered.

* Periodically review the water supply system analysis.

3.2.1.1 SYSTEM ASSESSMENT TEAM

Council assembled a team to complete a system description and water quality risk assessment for its water
supply systems during September 2011. Council staff, government stakeholders and external specialists
were involved in the process. A separate Risk Assessment Report was generated from the process which
carries the full details. For ease of reference, the following Council roles and stakeholders that were
involved in the workshop are noted in Table 3-3.

Table 3-3. Summary of stakeholders involved in the system assessment

Organisation Positions represented

Council Operations Manager

Urban Services Coordinator and Overseer (two)

Water Operators (three)

Contract Project Engineer

Environmental Health Officer

Asset Manager

NSW Department of Health Area Health Service Public Health Unit Environmental Health staff (three)

NSW Health Water Unit representative

NSW Office of Water Office of Water Inspector for the area

Independent technical Water engineering consultant involved in assisting Council develop procedures to
consultant support the DWMS

Water quality management Facilitation and water quality risk assessment consultant to independently facilitate the
system consultant workshop and assist Council develop the DWMS (team of two used)

3.2.1.2 PROCESS FLOW DIAGRAMS

Process flow diagrams were constructed for each water supply system as shown in Figure 3-2 (Central
River) and Figure 3-3 (Little Bore).

Version 4.0. 29" May 2012. Doc controller: Ops Mgr, ops.mgr@centralnsw.nsw.gov.au, 0401 345 335. Page 12 of 53.




Central NSW Shire Council Drinking Water Management System

Surface water catchment

Lake Central

Surface water catchment Surface water catchment

Central River Western Creek

Central River Dam (10 GL)
Selective Depth offtake (3 depths)
Destratifier (WEARS device)

_ Western Creek Dam (0.23 GL)
: (principal backup)
1

Central River Weir
(possible backup)

Emergencyl I Emergency
. backupl : backup
Central River option L Gravity raw water supply main . 1 option Western Creek

(continues) (largely duplicated) (continues)
Coagulant dosing with alum

Inlet to water treatment plant
Powdered activated carbon dosing

Polyelectrolyte LT20 dosing to
assist flocculation

Upflow sludge blanket clarifiers
2 in parallel

Pre-oxidation (chlorine gas)
Used as a filter cleaner, possible
Mn control
Backwash supernatant and
sludge handling: not recycled
within the process

Gravity multimedia sand filters
3in parallel

Chlorine (gas) for disinfection

pH correction via soda ash dosing

Low level reticulation system Clear water tank

: Emergency ]
1 backup Pump Station
I option

High level reticulation system High Level Reservoir

Figure 3-2. Conceptual process flow diagram of the Central River water supply system.

Version 4.0. 29" May 2012. Doc controller: Ops Mgr, ops.mgr@centralnsw.nsw.gov.au, 0401 345 335. Page 13 of 53.




Central NSW Shire Council Drinking Water Management System

Recharge area

Aquifer

Drilled bore

Bore pump (duty only)

Transfer pipeline into which

chlorine is dosed e

Emergency
oraese npulel TR Toveredvaier
2 of these in parallel option Tankered water

Pressure vessel with duty/
standby pumps

Reticulation system

Figure 3-3. Conceptual process flow diagram of the Little Bore water supply system.

3.2.1.3 PERTINENT INFORMATION AND KEY CHARACTERISTICS

A map and overview of the schemes is provided in Figure 3-4, Table 3-4 and in the following sections.

Wellington CREEED
Mudgee

Peak Hill 9)

| Yengo
National Park
‘ National Park
Pomsnd

]
Parr State
Bathu‘r!t',q@-um oW Recreation Area
Penhvllle

Eglmwn

Canowindra

Bla Blue Mounmns
/‘./ ey o National Park £33
-~ ron
Wn;%smck 2 ° Kmoembnw
owra

National Park

Nattai L
National Park - |
£ ]

gonia Morton
Reofeanoﬂ Ared 44 National Park

Tumut

Bondo
State Forest
£

Map data €2012 Google, Whereis(R), Sensis Pty Ltd - Report a problem

Figure 3- 4. Map of water supply schemes (de-identified, shown here for illustration only).

Version 4.0. 29" May 2012. Doc controller: Ops Mgr, ops.mgr@centralnsw.nsw.gov.au, 0401 345 335. Page 14 of 53.




Central NSW Shire Council

Drinking Water Management System

Table 3-4. Water supply system — overview description.

SYSTEM Central River system Little Bore system
COMPONENT
Population 1569 (2006 census) 40 (estimate)
Served 16 rural residential properties
Water Source Open rural residential, grazing and horticultural catchments Bore (recently drilled)
Central River Pump station (two pumps, second pump provides hot standby
k
Western Creek (backup) and peak)
Raw Water Central River Dam (1 GL capacity) Aquifer
Storage Central River Weir (backup)
Western Creek Dam (backup) (0.23 GL capacity)
Water Dual gravity main to treatment plant Chlorine disinfection
T
reatment Central Water Treatment Plant:
*  Alum dosing to begin coagulation and flocculation
*  Powdered activated carbon dosing for taste and
odour and toxin removal
e Polyelectrolyte LT20 dosing to assist flocculation
*  Upflow sludge blanket clarifiers (2 parallel) for
clarification
e Pre-oxidation (chlorine gas) to assist Mn removal
*  Gravity multimedia sand filters (3 parallel) for
filtration
e Chlorine (gas) for disinfection
*  pH correction via soda ash dosing
Storage After Clear water storage/ chlorine contact tank, low level (1.4 ML) | Two concrete storages (each 91 kL).
Treatment .
Pump station
High Level (1.6 ML) closed, bird-mesh protected storages.
Distribution of | Reservoir-pressurised pipes of various diameters and Pump-pressurised reticulation system
Product materials and approximately 22 km in length
Any Special None None
Controls
Required

Water sources
The Central Scheme can be supplied from the Central River via the Central River Weir, the Central River
Dam (1 GL capacity) and from Western Creek via the Western Creek Dam (0.23 GL capacity). All of these
water sources are located well upstream of the township. Western Creek Dam is now considered to be a
backup dam that is seldom used in practice, like the Central Creek Weir. The catchment (which has been
mapped by Council and for which maps can be readily produced by the Council GIS group) includes:

* Recreational activities on the upstream lake.
* Stock grazing.

* Horticulture activities (orchards: apple, stone fruit, cherries; vineyards).
* Forestry (including pine).
* Small unsewered towns and residences including scattered rural housing with septic tanks.

Central River Dam is approximately 8 metres deep and stratifies at about 3 metres below the surface.
Unless destratified, the dam stratifies severely during the summer months. There are three optional draw-

Version 4.0. 29" May 2012. Doc controller: Ops Mgr, ops.mgr@centralnsw.nsw.gov.au, 0401 345 335.

Page 15 of 53.




Central NSW Shire Council Drinking Water Management System

off depths from the dam and the water depth targeted to supply is typically 2 to 4 m below the dam surface
—to avoid algae. A WEARS device destratification unit has been installed in the reservoir.

Some irrigators pump directly from the dam using electric powered pumps. Cattle and sheep can access the
dam directly. There are aquatic bird populations on the dam. Dissolved oxygen dam profiles are conducted
once per week. Taste and odour tests are conducted with boiled water along with visual tests, and algal
counts are undertaken weekly. There is a Catchment Management Plan in place. Council has developed the
Central Water Supply Catchment Management Plan Policy and conducts weekly inspections of the dam
area.

Due to the limited size of Central River Dam (only a few days storage), water must be taken at all times and
hence selective abstraction of water can only be used as a short term measure, should a water quality issue
occur.

Water is delivered to the Central Water Treatment Plant by a mostly duplicated gravity main of over 20 km
in length. There is a raw water turbidity meter on line and the feed to the water treatment plant is shut-off
at above 30 NTU. The duplication of the pipe provides supply backup.

The Little Bore water supply source draws from the aquifer that has been designed to provide 4.5 kL per
lot. Water carting is used to service the town in the event of a process loss at the source.

Water treatment

Water is fully treated at Central Water Treatment Plant. Raw water is delivered to the treatment plant via
gravity. The plant has an estimated 1.9 to 2.4 ML/d peak production capacity. Average daily demand is 0.7
ML/d and peak daily demand is between 1.4 and 2.1 ML/day. The plant does not run continuously; it runs
for anywhere between 3 and 10 hours a day. There is no fluoridation at the plant although community
consultation is taking place in relation to fluoridation. The treatment steps are listed above in Table 3-4 and
the process is summarised here:

* Water from Central River Dam is dosed with an aluminium chlorohydrate solution prior to the addition
of powdered activated carbon (PAC) (if and as required) and polyelectrolyte.

* The dosed water is then directed to two up-flow clarifiers operating in parallel.

* Sludge collection cones collect settled aluminium chlorohydrate sludge and direct sludge to a
neighbour's dam.

* Following clarification, the water enters three sand filters for final polishing.

* The backwashing of the filters occurs daily and in addition is manually triggered by the operators when
the head loss across the bed is 2 m.

* The backwash is air scour assisted and occurs separately at each filter in sequence. It is a manual
process with the waste also discharged to the neighbour's dam and not to the head of the plant.

* Chlorine is added to the water entering the filters to help oxidise soluble manganese for its subsequent
removal in the filters.

¢ Chlorine is also added to filtered water prior to its discharge to the treated water clearwater storage.

* There are duty and standby chlorine cylinders and pumps with auto changeover.

* Soda ash is dosed following the addition of chlorine, to increase the pH.

At Central Water Treatment Plant on line telemetered monitoring takes place to cover the following points:

* raw water turbidity (100 NTU intake shut off);

e filtered water turbidity for individual filters (with a 0.5 NTU shut off point);

* head loss across the filters (to control backwash at 2 m);

¢ chemical pump alarms for alum and electrolyte; and

* pH and online chlorine monitoring on the outlet of the clearwater reservoir (with 0.5 mg/L shut off).

For Little Bore, raw water is pumped directly via the Pump Station and is disinfected by chlorine. There are
two pumps, the second pump providing a hot standby and peak demand flow rate pump.

Version 4.0. 29" May 2012. Doc controller: Ops Mgr, ops.mgr@centralnsw.nsw.gov.au, 0401 345 335. Page 16 of 53.




Central NSW Shire Council Drinking Water Management System

Water distribution

For the at Central Water Treatment Plant system, treated water is transferred by a gravity main to a clear
water storage low level reservoir (1.36 ML capacity, dated 1928) which directly supplies low level areas of
the town. Water is pumped via a Pumping Station to the second High Level reservoir that supplies the high
level areas of the town. Both reservoirs are roofed and bird-proofed. The reservoirs both have telemetered
continuously monitored low level alarms. The reservoirs are inspected and reported upon by a diving
company. Residual chlorine levels are tested daily and remain greater than 0.1 mg/L, even at the
extremities of town due to the relatively small distribution system.

For the Little Bore system, the scheme supplies 16 rural residential properties. Treated water is stored in
two concrete storages (each 91 kL) and supplied via a reticulation system.

3.2.1.4 PERIODIC REVIEW

The information contained within this document is current at the time of writing. The information will need
to be periodically reviewed and updated. The information will be formally reviewed annually and updated
in response to significant system changes.

Version 4.0. 29" May 2012. Doc controller: Ops Mgr, ops.mgr@centralnsw.nsw.gov.au, 0401 345 335. Page 17 of 53.




Central NSW Shire Council Drinking Water Management System

3.2.2 ASSESSMENT OF WATER QUALITY DATA

ADWG Actions

* Assemble historical data from source waters, treatment plants and finished water
supplied to consumers (over time and following specific events).

¢ List and examine exceedances.

* Assess data using tools such as control charts and trend analysis to identify trends
and potential problems.

Water quality data is summarised in a separate document (Risk Assessment Workshop Summary).

3.2.3 HAZARD IDENTIFICATION AND RISK ASSESSMENT

The hazard identification and risk assessment is discussed in a separate document (Risk Assessment
Workshop Summary). In summary, a number of risks rated “high” for the surface water source even with
the current controls in place, i.e. at the “residual risk” level. Specifically, these risks were:

Malicious contamination of the source water reservoir.

Malicious contamination of the treated water reservoirs.

Failure to dose powdered activated carbon in time when required.

Inability to backwash the filters when required due to the nature of the backwashing process.
Pathogen breakthrough through filters due to a range of underlying causes.

Failure of process monitoring devices to provide accurate signals, due to a range of underlying
causes.

No risks rated high at the “residual risk” level for the bore water source. However, a number of risks rated
“moderate” for either the bore water or surface water source, including, but not limited to:

Pathogen breakthrough through disinfection filters due to a range of underlying causes.
Contaminants from spills in the catchment.

Pathogen or contaminant breakthrough through filters due to a range of underlying causes such as
chemical under- or over-dosing.

Raw water bypass valve being operated leading to plant bypass.

Backflow from contaminated sources within the distribution system.

Treatment chemical contamination.

Section 3.12 of the DWMS captures Improvement Actions to address many of these risks.

Version 4.0. 29" May 2012. Doc controller: Ops Mgr, ops.mgr@centralnsw.nsw.gov.au, 0401 345 335. Page 18 of 53.




Central NSW Shire Council Drinking Water Management System

3.3 ELEMENT 3 - PREVENTIVE MEASURES FOR DRINKING WATER QUALITY
MANAGEMENT

3.3.1 PREVENTIVE MEASURES AND MULTIPLE BARRIERS

ADWG Actions

* |dentify existing preventative measures from catchment to consumer for each significant
hazard or hazardous event and estimate the residual risk.

* Evaluate alternative or additional preventative measures where improvement is
required.

* Document the preventative measures and strategies into a plan addressing each
significant risk.

In practice, this component of the Framework was addressed simultaneously with the above component
(Section 3.2.3).

3.3.1.1 IDENTIFY EXISTING PREVENTIVE MEASURES AND ESTIMATE RESIDUAL RISK

An overview of the preventive measures is discussed in a separate document (Risk Assessment Workshop
Summary).

3.3.1.2 EVALUATE ALTERNATIVE OR ADDITIONAL PREVENTIVE MEASURES

The preventive measures for the water supply system explicitly encompassed within the risk assessment
have been considered adequate to control the identified risks, but with room for improvement.
Improvement processes and other follow up actions were recorded where risks were considered to need